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History of this test report
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L1 Additional attachment as following record
Attachment No. Issue Date Description
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule Description of Test Result

§15.203 Antenna Requirement Pass

§ 15.207(a) Conducted Emission Pass

§ 15.209(a) Radiated Emission Pass

§ 15.247(a)(1) Channel Carrier Frequencies Separation Pass

§ 15.247(a)(1) 20dB Bandwidth Measurement Pass

§ 15.247(a)(1) Dwell Time Pass

§ 15.247(b) Number of Hopping Channels Pass

§ 15.247(b) Peak Output Power Measurement Data Pass

§ 15.247(d) Band Edges Measurement Data Pass
Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Product
Name: Tablet PC
IModel Name: ([TE70SA3
Class of SRD Class 3
GPS
Antenna Gain PCB 1.27dBi
Support Band GSM850/PCS1900
GPRS Class Class 12
) GSM 850: 824~849MHz
Uplink
PCS 1900: 1850~1910MHz
] GSM 850: 869~894MHz
2G: Downlink
PCS 1900: 1930~1990MHz
Type of modulation |GMSK for GPRS; 8PSK for EDGE
Antenna Type Dipole
) GSM 850: 1.17dBi
Antenna Gain )
PCS1900: 1.89dBi
Support Band WCDMA Band 2/WCDMA Band 5
Unlink WCDMA Band 2: 1850~1910MHz
in
P WCDMA Band 5: 824~849MHz
_ WCDMA Band 2: 1930~1990MHz
3G Downlink
WCDMA Band 5: 869~894MHz
Type of modulation |QPSK for Uplink
Antenna Type Dipole
) Band 2: 1.98dBi
Antenna Gain
Band 5: 1.34dBi
Bluetooth )
o 3.0HS + Version 4.0
Specification
Bluetooth: _ 'V3.0+HS: GFSK, Pi/4 DQPSK, 8DPSK
Modulation Type
\V4.0: GFSK
Frequency Range [2402 - 2480 MHz

Cerpass Technology (Suzhou) Co., Ltd
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V3.0+HS: 79

Channel Number
\V4.0: 40
\V3.0+HS: 1Mbps(GFSK), 2Mbps(Pi/4 DQPSK), 3Mbps (8DPSK)

Data Rate
\V4.0: 1Mbps(GFSK)

~ |V3.0+HS: 1MHz

Channel Separation
V4.0: 2MHz

Antenna Type/ gain [PCB Antenna 1.27 dBi

] 802.11b: DSSS

Spreading
302.11g / n: OFDM

Frequency Range  [802.11b/g/n(20MHz): 2412-2462MHz

Number of Channels [802.11b/g/n (20MHz):11

e 802.11b: 11, 5.5, 2, 1 Mbps

Data Rate 802.11qg: 54, 48, 36, 24, 18, 12, 9, 6 Mbps
802.11n: up to 300Mbps

Antenna Type PCB Antenna

Peak Antenna Gain [1.27dBi

Model No.: \WB-10E05FU

Adapter Input 100-240V~50-60Hz 0.4A max.
Output: DC 5V, 2A
Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
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2.2 Carrier Frequency of Channels

Bluetooth Working Frequency of Each Channel:

Channel| Frequency |Channel| Frequency |Channel| Frequency |Channel| Frequency
00 2402 MHz 01 2403 MHz 02 2404 MHz 03 2405 MHz
04 2406 MHz 05 2407 MHz 06 2408 MHz 07 2409 MHz
08 2410 MHz 09 2411 MHz 10 2412 MHz 11 2413 MHz
12 2414 MHz 13 2415 MHz 14 2416 MHz 15 2417 MHz
16 2418 MHz 17 2419 MHz 18 2420 MHz 19 2421 MHz
20 2422 MHz 21 2423 MHz 22 2424 MHz 23 2425 MHz
24 2426 MHz 25 2427 MHz 26 2428 MHz 27 2429 MHz
28 2430 MHz 29 2431 MHz 30 2432 MHz 31 2433 MHz
32 2434 MHz 33 2435 MHz 34 2436 MHz 35 2437 MHz
36 2438 MHz 37 2439 MHz 38 2440 MHz 39 2441 MHz
40 2442 MHz 41 2443 MHz 42 2444 MHz 43 2445 MHz
44 2446 MHz 45 2447 MHz 46 2448 MHz 47 2449 MHz
48 2450 MHz 49 2451 MHz 50 2452 MHz 51 2453 MHz
52 2454 MHz 53 2455 MHz 54 2456 MHz 55 2457 MHz
56 2458 MHz 57 2459 MHz 58 2460 MHz 59 2461 MHz
60 2462 MHz 61 2463 MHz 62 2464 MHz 63 2465 MHz
64 2466 MHz 65 2467 MHz 66 2468 MHz 67 2469 MHz
68 2470 MHz 69 2471 MHz 70 2472 MHz 71 2473 MHz
72 2474 MHz 73 2475 MHz 74 2476 MHz 75 2477 MHz
76 2478 MHz 77 2479 MHz 78 2480 MHz N/A N/A

°
Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No.  : 8of 103
FCCID : 2AEKR-TE70SA3




- CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEFB1507030

2.3 Test Mode & Test Software

a0 op

During testing, the interface cables and equipment positions were varied according to ANSI C63.10
The complete test system included EUT for RF test.

The EUT was executed to keep transmitting and receiving data via Bluetooth.

The following test mode was performed for conduction and radiation test:

GFSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
8DPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

2.4 Description of Test System

Device

Manufacturer

Model No.

Description

Remote workstation

N/A

Use Cable:

Cable

Quantity

Description

N/A

Cerpass Technology (Suzhou) Co., Ltd
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2.5 General Information of Test

Test Site:

Cerpass Technology (Suzhou) Co.,Ltd

Test Site Location :

No0.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu 2150086,
China

NVLAP LAB Code :

200814-0

FCC Registration Number :

916572, 331395

IC Registration Number :

7290A-1, 7290A-2

VCCI Registration Number :

T-1945 for Telecommunication Test

C-2919 for Conducted emission test

R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

2.6 Measurement Uncertainty

Measurement ltem

Measurement Uncertainty

Conducted Emission

12.71 dB

Radiation test (10m) below 1GHz

Vertical : £3.89 dB

Horizontal: t4.11 dB

Radiation test (3m) below 1GHz

Vertical : 4.11 dB

Horizontal: £4.10 dB

20 dB Bandwidth 7500 Hz
Maximum Peak Output Power 1.4 dB
100kHz Bandwidth of Frequency Band Edges 12.2dB
Power Spectral Density +1.3870 dB

Cerpass Technology (Suzhou) Co., Ltd
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6dBi.

Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 120
VAC power and return leads of the EUT according to the methods defined in ANSI C63.10-2013
Section 6.2. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 6.2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0 —30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).

c. All the support units are connecting to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 12 of 103
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4.3 Typical Test Setup

4.4 Measurement equipment

Instrument Manufacturer Model No. Serial No. |Calibration Date|Valid Date.

Test Receiver R&S ESCI 100565 2015.03.24 |2016.03.23

AMN R&S ESH2-Z5 100182 2014.09.04 |2015.09.03

Two-Line V-Network R&S ENV216 100325 2014.12.04 |2015.12.03

ISN FCC FCC-TLISN-T2-02| 20379 2015.03.24 |2016.03.23

ISN FCC FCC-TLISN-T4-02 20380 2015.03.24 |2016.03.23

ISN FCC FCC-TLISN-T8-02 20381 2015.03.24 |2016.03.23

ISN TESEQ ISN STO8 30175 2015.03.24 |2016.03.23

Current Probe R&S EZ-17 100303 2015.04.04 |2016.04.03

Passive Voltage Probe R&S ESH2-Z3 100026 2015.03.29 |2016.03.28

Pulse Limiter R&S ESH3-Z2 100529 2015.03.29 |2016.03.28

Temperature/ Humidity Meter| Zhicheng ZC1-11 CEP-TH-004| 2015.03.31 |2016.03.30
°
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4.5 Test Result and Data

Test Mode : Mode 1: Normal Operation with BT on
AC Power : AC 120V/60Hz Phase : LINE
Temperature : 26°C Humidity : 60%
Pressure(mbar) : 1002 Date: 2015/07/11
100.0 dBu¥
\ FCC_ClassB_QP
50
0.0
0.150 0.5 [MHz]) 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.2860 10.14 32.12 42.26 60.64 -18.38 QP
2 0.2860 10.14 18.93 29.07 50.64 -21.57 AVG
3 0.4340 10.15 25.54 35.69 57.18 -21.49 QP
4 0.4340 10.15 9.75 19.90 47.18 -27.28 AVG
5 0.6140 10.16 36.82 46.98 56.00 -9.02 QP
6 0.6140 10.16 15.15 25.31 46.00 -20.69 AVG
7 0.9060 10.17 23.33 33.50 56.00 -22.50 QP
8 0.9060 10.17 4.78 14.95 46.00 -31.05 AVG
9 1.4180 10.18 17.73 27.91 56.00 -28.09 QP
10 1.4180 10.18 5.96 16.14 46.00 -29.86 AVG
11 2.1380 10.18 10.93 21.11 56.00 -34.89 QP
12 2.1380 10.18 1.75 11.93 46.00 -34.07 AVG

Note: Measurement Level = Reading Level + Correct Factor
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Test Mode : Mode 1: Normal Operation with BT on
AC Power : AC 120V/60Hz Phase : NEUTRAL
Temperature : 26°C Humidity : 60%
Pressure(mbar) : 1002 Date: 2015/07/11
100.0 dBu¥
\ FCC_ClassB_QP
I
50
0.0
0150 0.5 [MHz] 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuVv) (dBuV) (dBuV) (dB)
1 0.2860 10.14 32.12 42.26 60.64 -18.38 QP
2 0.2860 10.14 18.96 29.10 50.64 -21.54 AVG
3 0.5580 10.15 30.46 40.61 56.00 -15.39 QP
4 0.5580 10.15 11.05 21.20 46.00 -24.80 AVG
5 0.6220 10.16 37.35 47.51 56.00 -8.49 QP
6 0.6220 10.16 15.57 25.73 46.00 -20.27 AVG
7 1.0020 10.18 20.31 30.49 56.00 -25.51 QP
8 1.0020 10.18 3.65 13.83 46.00 -32.17 AVG
9 1.6220 10.18 12.02 22.20 56.00 -33.80 QP
10 1.6220 10.18 2.88 13.06 46.00 -32.94 AVG
11 3.2020 10.20 4.24 14.44 56.00 -41.56 QP
12 3.2020 10.20 -2.41 7.79 46.00 -38.21 AVG

Note: Measurement Level = Reading Level + Correct Factor
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5. Test of Radiated Emission

5.1 Test Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement. If the transmitter
measurement is based on the maximum conducted output power, the attenuation required under this
paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in section 15.205(a)
the restricted bands must also comply with the radiated emission limit specified in section 15.209(a).

. MEASUREMENT
FREQUENCIES(MHz) FIELD STRENGTH(microvolts/meter) DISTANCE(meters)
0.009~0.490 2400/F(kHz) 300

0.490~1.705 24000/F(kHz) 30

1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10 meters

shall not exceed the above table.

Frequency (MHz) Distance Meters Radiated (dB p V/ M)
30-230 10 30
230-1000 10 37
g
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5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter for frequency below 1GHz and 1.5meter for
frequency above 1GHz above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and vertical
polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna tower
(from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions which do not have 3 dB
margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

5.3 Typical Test Setup
9kHZ~30MHz Test Setup

EUT

0.8 m [ 3m

¥

(Turntable)

Test Receiver |
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Below 1GHz Test Setup
T~4m (Antenna Tower)
Antenna
|

(Turntable)

1~4m (Antenna Tower)
Antenna
EUT l !
l - @ (e D: ,D
1.5m " P TTTT N |

(Turntable)

. — = "~ Amplifi
Test Receiver i;ﬁg it
e B

- -

18GHz~40GHz Test Setup

(Antenna Tower)

Antenna Spectrum Analyzer

EUT | |
D: —x Amplifier —

1.5m —1m —

(Turntable) | |
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5.4 Measurement equipment

Instrument/Ancillary | Manufacturer Model No. Serial No. Calg);?etlon Valid Date.
EMI Test Receiver R&S ESCI 100563 2015.02.10 | 2016.02.09
H64 Preamplifier HP 8447F 3113A05582 | 2015.03.24 | 2016.03.23
Preamplifier Agilent 8449B 3008A02342 | 2015.03.24 2016.03.23
Ultra Broadband
R&S HL562 100362 2015.05.24 | 2016.05.23
Antenna
Broad-Band Horn
Schwarzbeck BBHA9120D 9120D-619 | 2015.05.24 | 2016.05.23
Antenna
Broad-Band Horn
Schwarzbeck BBHA9170 9170-348 2015.05.24 | 2016.05.23
Antenna
Spectrum Analyzer R&S FSP40 100324 2015.03.23 2016.03.24
Temperature/ Humidity ]
Met Zhicheng ZC1-11 CEP-TH-002 | 2015.03.31 2016.03.30
eter
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5.5 Test Result and Data
The 9kHz-30MHz spurious emission is under limit 20dB more.

5.5.1 Test Result and Data of Transmitter

Mode 1: Transmitter-1Mbps(GFSK_DH5)

CH| Antenna | Frequency | Reading |Factor| Measure Limit Margin | Detector
(MH2z) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 339.1 4.3 21.7 26.0 46 -20.0 QP
H 549.8 5.8 26.7 325 46 -13.5 QP
00 H 3490.5 53.3 -15.5 37.8 54(Note3) -16.2 PK
H 4799.5 61.7 -11.9 49.8 54(Note3) -4.2 PK
H 7443.0 48.2 -2.5 45.7 54(Note3) -8.3 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
Vv 353.0 5.0 22.1 27.1 46 -18.9 QP
\Y, 510.2 6.9 25.4 32.3 46 -13.7 QP
39 \Y, 3499.0 52.2 -15.4 36.8 54(Note3) -17.2 PK
H 4884.5 61.3 -11.7 49.6 54(Note3) -4.4 PK
\Y, 7324.0 49.0 -3.0 46.0 54(Note3) -8.0 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
H 349.7 4.8 22.1 26.9 46 -19.1 QP
Vv 558.4 5.8 26.7 32.5 46 -13.5 QP
-8 V 3507.5 52.7 -15.4 37.3 54(Note3) -16.7 PK
H 4961.0 63.5 -11.4 52.1 54(Note3) -1.9 PK
H 7630.0 48.1 -1.9 46.2 54(Note3) -7.8 PK
Y, 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.
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Mode 2: Transmitter-2Mbps(Pi/4 DQPSK_DH5)

CH| Antenna | Frequency | Reading | Factor | Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
Vv 357.1 4.7 22.2 26.9 46 -19.1 QP
Vv 554.8 54 26.6 32.0 46 -14.0 QP
0 H 3448.0 52.4 -15.8 36.6 54(Note3) -17.4 PK
H 4799.5 59.6 -11.9 47.7 54(Note3) -6.3 PK
\% 7332.5 47.1 -3.0 44.1 54(Note3) -9.9 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
H 374.2 4.8 22.7 27.5 46 -18.5 QP
H 559.4 5.3 26.7 32.0 46 -14.0 QP
39 \Y 3329.0 54.3 -16.2 38.1 54(Note3) -15.9 PK
H 4884.5 61.5 -11.7 49.8 54(Note3) -4.2 PK
V 7434.5 49.2 -2.6 46.6 54(Note3) -7.4 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
\% 364.2 5.0 224 27.4 46 -18.6 QP
\% 537.7 5.8 26.3 32.1 46 -13.9 QP
-8 \% 3388.5 53.1 -16.1 37.0 54(Note3) -17.0 PK
H 4961.0 61.5 -11.4 50.1 54(Note3) -3.9 PK
H 7511.0 47.9 -2.4 45.5 54(Note3) -8.5 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,

18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.
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Mode 3: Transmitter-3Mbps(8DPSK_DH5)

CH| Antenna | Frequency | Reading | Factor | Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 370.8 5.0 22.5 27.5 46 -18.5 QP
H 543.0 5.1 26.4 31.5 46 -14.5 QP
0 Vv 3465.0 52.3 -15.7 36.6 54(Note3) -17.4 PK
H 4799.5 60.0 -11.9 48.1 54(Note3) -5.9 PK
H 7256.0 49.3 -3.3 46.0 54(Note3) -8.0 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
H 2441.0 67.1 31.2 98.3 Fundamental / PK
V 344.9 4.4 21.9 26.3 46 -19.7 QP
V 577.2 5.0 26.7 31.7 46 -14.3 QP
39 \Y 3329.0 55.5 -16.2 39.3 54(Note3) -14.7 PK
H 4884.5 62.2 -11.7 50.5 54(Note3) -3.5 PK
H 7451.5 47.6 -2.5 45.1 54(Note3) -8.9 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK
H 2480.0 68.9 31.2 100.1 Fundamental / PK
H 347.4 5.6 22.0 27.6 46 -18.4 QP
H 548.0 54 26.6 32.0 46 -14.0 QP
78 \Y 3329.0 52.8 -16.2 36.6 54(Note3) -17.4 PK
H 4961.0 62.7 -11.4 51.3 54(Note3) -2.7 PK
v 7230.5 49.3 -3.3 46.0 54(Note3) -8.0 PK
H 24000.0 59.1 -8.9 50.2 54(Note3) -3.8 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,

18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.
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6. 20dB Bandwidth Measurement Data

6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies
that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is

greater, provided the systems operate with an output power no greater than125 mw.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.

c. The 20 dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 20 dB.

6.3 Test Setup Layout

Spectrum Analyzer

H
mnAnan

7 sBDBNEs

£ . Attenuator EUT

6.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2014.09.02 2015.09.03
O
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6.5 Test Result and Data

Test Date: Jul 27, 2015

Temperature: 25°C

IAtmospheric pressure: 1020 hPa

Humidity: 55%

Product Tablet PC
Test Item Occupied Bandwidth
Test Site AC104
Test Mode Mode 1: Transmitter-1Mbps (GFSK_DH5)
Channel No. Frequency(MHz) 20dB Bandwidth(kHz) 99% Bandwidth(kHz)

00 2402 553.25 676.17

39 2441 544.30 680.14

78 2480 542.10 675.45

Channel 00 (2402MHz)
= Agilent T |Freq/thannel

Ch Freq 2.462 GHz

Occupied Bandwidth

Center 2.402000000 GHz

Trig Free

.
PN Futo Man

240200000 GHz
2.39950088 GHz

2.40450088 GHz

my  0.00000000 Hz

Occupied Bandwidth

676.1690 k

Transmit Freq Error | 4 k
% dB Bandwidth 553.25 z

Occ BH % Pur
¥ dB

(n 0ff

Center Freq

Start Freq

Stop Freq

CF Step
SA0.00000A kHz

Freq Offset

Signal Track

Copyright 2000-2005 Agilent Technologies
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Channel 39 (2441MH2z)
i Agilent T |Freq/Channel

Center Freq

Ch Freq 2.441 GHz Trig Free 5 44109000 GH=

Occupied Bandwidth I e
Center 2.441000000 GHz Start Freq
2.43850088 GHz
Stop Freq
2.44350088 GHz
CF Step
I ] N S0R.080088 kHz
'I_.._‘u_.d-l_rm"rI“"Hp""'c‘-.-""‘"l ll"u}»'...- il et I‘-'-v m Man
Freq Offset
B.A0E0EEEE Hz
— Signal Track
Occ BH % Pur 3,00 On 0ff

680.1448 kHz x dB

Transmit Freq Error k
% dB Bandwidth 544,296 kHz

Copyright 2000-2005 Agilent Technologies

Channel 78 (2480MHz)
= Agilent T |Freq/Channel

. Center Freq
Ch Freq 2.43 GHz Trig Fres | 5 15000000 GHz

Occupied Bandwidth I e

Center 2.480000000 GHz Start Freq
2.47750000 GHz

Stop Freq
248250000 GHz

CF Step

R , 500.900000 kHz
Yoarfognd [, ' | Huto Man
Freq Offset

GHz B.BEaaRAEAE Hz

|10 kHz

: — _ ' m— _ Signal Track
Occupied Bandwidth Occ BH % Pur 2 On 0tf

675.4466 kHz x dB

Transmit Freq Error 7.4
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product . [Tablet PC
Test Item . |Occupied Bandwidth
Test Site : JAC104
Test Mode : [Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)
Channel No. Frequency 20dB Bandwidth 99% Bandwidth
(MHz) (kHz) (kHz)

00 2402 1192.0 1169.3

39 2441 1112.0 1163.2

78 2480 1115.0 1164.3

Channel 00 (2402MHz)

. Agilent T |Freqx’thanne|

Center Freq
2. 40208000 GHz

Ch Freq 2.482 GHz Trig Free
Nccupied Bandwidth

Center 2.402000000 GHz Start Freq

2.39950008 GHz

Stop Freq
2. 40458000 GHz

CF Step
SO8.000088 kHz
Auto Man

Freq Offset
N D.ARA0EGAR Hz

3 : - —— Signal Track
upied Bandwidth Occ BH % Pur ' On 0ff

1.1693 MHz x dB

Transmit Freq Error 44,
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 39 (2441MH2z)
i Agilent T |Freq/Channel

. Center Freq
Ch Freq 2.441 GHz Trig Fres | 5 14100000 GHz

Occupied Bandwidth I e

Center 2.441000000 GHz Start Freq
2.43850000 GHz

Stop Freq
244350000 GHz

CF Step
S0R.080088 kHz
Auto Man

Freq Offset
B.aBREERAE Hz

— Signal Track
Occ BH % Pur 3,00 On 0ff

1.1632 MHz x dB

Transmit Freq Error 4 4 kHz
% dB Bandwidth 1.

Copyright 2000-2005 Agilent Technologies

Channel 78 (2480MHz)
= Agilent T |Freq/Channel

. Center Freq
Ch Freq 2.43 GHz Trig Fres | 5 15000000 GHz

Occupied Bandwidth I e

Center 2.480000000 GHz Start Freq
2.47750000 GHz

Stop Freq
248250000 GHz

CF Step
S0R.080088 kHz
Auto Man

Freq Offset
B.aBREERAE Hz

|10 kHz

: — _ ' m— _ Signal Track
Occupied Bandwidth Occ BH % Pur 2 On 0tf

1.1643 MHz x dB

Transmit Freq Error

% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product . [Tablet PC
Test Item . |Occupied Bandwidth
Test Site : JAC104
Test Mode . [Mode 3: Transmitter-3Mbps (8DPSK_DH5)
Channel No. Frequency 20dB Bandwidth 99% Bandwidth
(MHz) (kHz) (kHz)

00 2402 1184.0 1149.9

39 2441 1165.0 1141.3

78 2480 1155.0 1141.3

Channel 00 (2402MHz)

% Agilent T |Freq/ChanneI

Ch Freq 2.462 Gz Trig Free 2532"@?@%5 i

Nccupied Bandwidth

Center 2.402000000 GHz Start Freq
2.39950000 GHz

Stop Freq
2. 40458000 GHz

CF Step
SO8.000088 kHz
Auto Man

Freq Offset
yom  0.00000000 Hz

3 : - —— Signal Track
Occupied Bandwidth Occ BH % Pwr (e 0ff

1.1499 MHz x dB

Transmit Freq Error 5
% B Bandwidth ]
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Channel 39 (2441MH2z)
i Agilent T |Freq/Channel

. Center Freq
Ch Freq 2.441 GHz Trig Fres | 5 14100000 GHz

Occupied Bandwidth I e

Center 2.441000000 GHz Start Freq
2.43850000 GHz

Stop Freq
244350000 GHz

CF Step
S0R.080088 kHz
Auto Man

Freq Offset
B.aBREERAE Hz

— Signal Track
Occ BH % Pur 3,00 On 0ff

1.1413 MHz x dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 78 (2480MHz)
= Agilent T |Freq/Channel

. Center Freq
Ch Freq 2.43 GHz Trig Fres | 5 15000000 GHz

Occupied Bandwidth I e

Center 2.480000000 GHz Start Freq
2.47750000 GHz

Stop Freq
248250000 GHz

CF Step
S0R.080088 kHz
Auto Man

- o
Ty Jh,-'-'-f o

Freq Offset
B.aBREERAE Hz

|10 kHz

: — _ ' m— _ Signal Track
Occupied Bandwidth Occ BH % Pur 2 On 0tf

1.1413 MHz x dB

Transmit Freq Error  59.111 kHz

% dB Bandwidth 1
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7. Frequencies Separation

7.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of

25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

7.2 Test Procedures

o o T

7.3 Test Setup Layout

The transmitter output was connected to the spectrum analyzer.
Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.

By using the MaxHold function record the separation of two adjacent channels.

Spectrum Analyzer

Attenuator

Measure the frequency difference of these two adjacent channels.

EUT

7.4 Measurement equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

Agilent

E4407B

MY44211883

2014.09.02

2015.09.03
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7.5 Test Result and Data

Test Date: Jul 27, 2015 Temperature: 25°C
IAtmospheric pressure: 1020 hPa Humidity: 55%
Product . [Tablet PC
Test Item . |Carrier Frequency Separation
Test Site . |AC104
Test Mode Mode 1: Transmitter-1Mbps (GFSK_DH5)
Channel No. Frequency Carrier Frequency Separation Limit Result
(MHz) (kHz2) (kHz)
>25 kHz or Pass
00 2402 1000
2/3 of 20 dB BW
>25 kHz or Pass
39 2441 1000
2/3 of 20 dB BW
>25 kHz or Pass
78 2480 1000
2/3 of 20 dB BW

] ;
..|T|. “,h,lllr\lf'fll, d.!:‘_"ll';i;r;:'l“l’\pﬂilw_‘m
Mkr » CF
More
' B Hz Sweep ) o2
opyrig 000-2005 Agilent Technologies

|

Channel 00 (2402MHz)

a Mkrl

I ¥ 1
Y |'f'| .|" w" I".hF' v
L'

T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

| Pk-Pk Search
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Channel 39 (2441MH2z)

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
| Pk-Pk Search

Mkr > CF

More
1af 2

ght 2000-2005 Agilent Technologies

Channel 78 (2480MHz)
= Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

> |1.000000 MHz Mkr 3 CF

More

) ] - #RB 1of 2
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Product . [Tablet PC
Test Item . |Carrier Frequency Separation
Test Site : JAC104
Test Mode Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)
Channel No. Frequency Carrier Frequency Separation Limit Result
(MHz) (kHz) (kHz)
>25 kHz or Pass
00 2402 1000
2/3 of 20 dB BW
>25 kHz or Pass
39 2441 1000
2/3 of 20 dB BW
>25 kHz or Pass
78 2480 1000
2/3 of 20 dB BW

RV
ol
'l-ll..,."'1

Channel 00 (2402MHz)

a Mkrl

T Peak Search

Mext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr > CF

More
1af2
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Product . [Tablet PC
Test Item . |Carrier Frequency Separation
Test Site . |AC104
Test Mode . IMode 3: Transmitter-3Mbps (8DPSK_DH5)
Channel No. Frequency Carrier Frequency Separation Limit Result
(MHz) (kHz) (kHz)
>25 kHz or Pass
00 2402 1000
2/3 of 20 dB BW
>25 kHz or Pass
39 2441 1000
2/3 of 20 dB BW
>25 kHz or Pass
78 2480 1000
2/3 of 20 dB BW

Channel 00 (2402MHz)

2 Agilent T | Peak Search

a Mkrl Hz

Next Peak
Next Pk Right
Next Pk Left
Min Search

A Pk-Pk Search
o IF'-J‘““" 4 |"" "Iw -u“" . I'I I “n TaN I'n
o L ol I"-J*‘ 'b'i"&r Ul

sdritn |

v
1.000000 MHz ke > CF

More
11 #UB z Sweep Lo e
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Channel 39 (2441MH2z)

Peak Search
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Min Search
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8. Dwell Time on each channel

8.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of

0.4 seconds multiplied by the number of hopping channels employed.

8.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.

2. Adjust the center frequency to measure frequency, then set zero span mode.
2. Set RBW of spectrum analyzer to 1 MHz and VBW to 1 MHz.

4. Measure the time duration of one transmission on the measured frequency.

8.3 Test Setup Layout

Spectrum Analyzer

H |

nnAnan

1 9303988
8L %!

(2 )

j}.%

1Y

\
5

Attenuator

EUT

8.4 Measurement equipment

Instrument/Ancillary | Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer Agilent

E4407B

MY44211883

2014.09.02

2015.09.03
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8.5 Test Result and Data

Test Date: Jul 27, 2015 Temperature: 25°C
IAtmospheric pressure: 1020 hPa Humidity: 55%
Product . [Tablet PC
Test Item . [Time of Occupancy (Dwell Time)
Test Site . IAC104
Test Mode . [Transmitter-3Mbps (8DPSK_DH1)

Channel No. Frequency Time of Occupancy Limit Result

(MHz) (ms) (ms)
39 2441 128.0 <400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 40/50msec = 800 hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(0.4ms*800)/79]*31.6 =128msec
Channel 39 (2441MHz)-(3DH1)

T |Freq/thanne|

Center Freq
2.44100008 GHz

' : - - Start Freq
244108886 GHz
2441060008 GHz
~ CFStep

1.06000006 MHz

LSRRG bl I Ll L g L ol Bt b B e

* Center Signal Track
2.441000000 GHz On Off

Freq Offset
| AAAAGAREE Hz

#YBW 1 MHz o8
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= Agilent T | Marker

¥ Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

Span Center

L Y T ,hr,-d‘rMJ Ay At 'F"Jfln.""Ll'J lA\“'l"l.fi"J r“ﬂ'M‘IJ '\";'ﬁ?'q"-
Marker a off
400.0000000 ps
0.08 dB

More
#YEW 1 MHz 1of 2
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Product . [Tablet PC
Test Item . [Time of Occupancy (Dwell Time)
Test Site : |[AC104
Test Mode . [Transmitter-3Mbps (8DPSK_DH3)
Channel No. Frequency Time of Occupancy Limit Result
(MHz) (ms) (ms)
39 2441 264.0 <400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 20/50msec=400hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(1.65ms*400)/79]*31.6=264.0msec
Channel 39 (2441MHz) - (3DH3)

. Agilent T |Freqx’thanne|

Center Freq
244168008 GHz

o) b [oep T A (e AN AR e AT (g T VIR TN (e P e Start Freq

2.44180808 GHz

Stop Freq
2. 44188008 GHz

CF Ste
1.66066006 MHz
Auto Man
Freq Offset
AAARGAREE Hz
LY, R T A I B B U 1 ¢
£

FTun Center Signal Track
2.441000000 GHz On 0ff

A4 GHz
#UBH 1 MHz &L
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= Agilent T | Marker

| Select Marker

1 2 3 4

Normal

Delta

Delta Pair

{Tracking Ref)

Ref A

Span Pair

F Span Center

) H A L"n'Ul' *III‘I!'IHIP'I"" \lll'limﬂf 'Pi“ .M

£t

cry | Marker a off

1.650PP0000 ms
_ More
MHz #UBH 1 MHz Lof 2
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Product . [Tablet PC
Test Item . [Time of Occupancy (Dwell Time)
Test Site : JAC104
Test Mode . [Transmitter-3Mbps (8DPSK_DH5)
Channel No. Frequency Time of Occupancy Limit Result
(MHz) (ms) (ms)
39 2441 301.6 <400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 13/50msec=260 hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(2.9ms*260)/79]*31.6= 301.6msec
Channel 39 (2441MHz) - (3DH5)

T |Freqx’thanne|

Center Freq
244168008 GHz

Start Freq
2. 44188008 GHz

AR (AN AN L] i TR TR [T TR DA RO Ay T

Stop Freq
2. 44188008 GHz

CF Step
1.608600008 MHz

Auto Man

Freq Offset

, B.80000008 Hz
AR i TR S " J W i

E'TT“II Center Signal Track

2.441000000 GHz On 0ff

#UBM 1 MHz ) 50 1 pts)
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PR L T ?‘1-.l\L.-.|'p.-L.-i."T\r'u"--"‘n"'-'Hh'-.:-'f L

£-"+'"-H L
cr | Marker a

2.900000000 ms

MHz #WBH 1 MHz

[ A AL A Ll st L

P Hy
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| Select Marker
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Delta Pair
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9. Number of Hopping Channels

9.1 Test Limit

Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.

9.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 300 KHz.

c. Setthe MaxHold function, and then keep the EUT in hopping mode. Record all the signals from

each channel until each one has been record.

9.3 Test Setup Layout

Spectrum Analyzer

Attenuator

EUT

9.4 Measurement equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

Agilent

E4407B

MY44211883

2014.09.02

2015.09.03
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9.5 Test Result and Data

Test Date: Jun 27, 2015

Temperature: 25°C

IAtmospheric pressure: 1020 hPa

Humidity: 55%

Product . [Tablet PC
Test Item : INumber of Hopping Frequencies
Test Site . |AC104
Test Mode . IMode 1: Transmitter-1Mbps (GFSK_DH5)
Frequency Band Number of Hopping Frequencies Limit Result
(MHZz)
2400 - 2483.5 79 >15 Pass

2402 - 2421 MHz

| e

| Iil .

[ '!| '

#WBH 1 MHz

C 2000-2005 Agilent Technologies

I|"""|I| II["""'II I-"""lII I."'_‘ull
I 1

oo

! ||' !

N

| L |

AT

| | | | |
I\

—
II I
v

1

Clear Write

v

Max Hold

Min Hold

View

Blank

More
1af 2
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2422 - 2441 MHz

™
Il
.

|
||| W
!

I 1 II

#WBH 1 MHz

2442 - 2461 MHz
= Agilent

lef 18 dBm

—r Pre— [ g gt

W] \ I|' I'| || ) I.I |I Vo '|| III | f I'| I. l,l II| I|
I I

1) I I o [ |

IL| |l| | | 1 Il'l ||,I| ||‘| |!| ILll |I |

#WBH 1 MHz 1

T
Fng
[ |

el
T
fnl

| ! I

Clear Write

|
Max Hold

Min Hold
View

Blank

More
1af 2
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2462 - 2480 MHz

Clear Write

Max Hold

Min Hold

View

Blank

More
#YEW 1 MHz 1of 2
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Product . [Tablet PC
Test Item Number of Hopping Frequencies
Test Site : JAC104
Test Mode Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)
Frequency Band Number of Hopping Frequencies Limit Result
(MH2z)
2400 - 2483.5 79 >15 Pass

2402 - 2421 MHz

Hz #UBH 1 MHz
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2422 - 2441 MHz

Clear Write

Max Hold

Min Hold

View

Blank

More
1af 2

#WBH 1 MHz

2000-2005 Agilent Technologies

2442 - 2461 MHz

Clear Write

Max Hold

Min Hold

View

Blank

More
#UBH 1 MHz 1 1 pts) o2
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2462 - 2480 MHz
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Product . [Tablet PC
Test Item : INumber of Hopping Frequencies
Test Site . |AC104
Test Mode . IMode 3: Transmitter-3Mbps (8DPSK_DH5)

Frequency Band Number of Hopping Frequencies Limit Result

(MH2z)
2400 - 2483.5 79 >15 Pass

2402 - 2421 MHz

Clear Write

Max Hold

Min Hold

View

Blank

More
#UBH 1 MHz L of 2
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2422 - 2441 MHz

Clear Write

Max Hold

Min Hold

View

Blank

More

5 B #UBH 1 MHz 1 01 pt o2
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10. Maximum Peak Output Power

10.1Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

10.2Test Procedures

The antenna port ( RF output ) of the EUT was connected to the input ( RF input ) of a power meter. Power
was read directly from the meter and cable loss connection was added to the reading to obtain power at
the EUT antenna terminal. The EUT Output Power was set to maximum to produce the worse case test

result.

10.3Test Setup Layout

Spectrum Analyzer

HI
mnAnnn

7 S00B08D °

(N )

Attenuator EUT

10.4Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2014.09.02 2015.09.03
O
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10.5 Test Result and Data

Test Date: Jul 27, 2015 Temperature: 25°C
IAtmospheric pressure: 1020 hPa Humidity: 55%
Product . [Tablet PC
Test Item . [Power Output
Test Mode . [Mode 1: Transmitter-1Mbps (GFSK_DH5)
Channel No. Frequency | Measurement Power Output Limit Result
(MHZz) (dBm) (dBm)
0 2402 -2.803 30.00 Pass
39 2441 -2.973 30.00 Pass
78 2480 -4.342 30.00 Pass

DH5 2402MHz

SENSE:INT|

Avg|Hold:>1/11

Ref Offset 1 dB

1LO Ec,iBi'd Ref 10.00 dBm

--'--‘

Center 2.402000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

ALIGN AUTO
Avg Type: Log-Pwr

DET L N N|
Mkr1 2.402 147 5 GHz

-2.803 dBm

Span 5.000 MHz

#Sweep 500.0 ms (2001 pts)
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DH5 2441MHz

BE Agilent Spectrum Analyzer SprtSA

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Marker—

Mkr1 2.440 842 5 GHz

Ref Offset 1 dB
lo gBde Ref 10.00 dBm -2.973 dBm

Mkr—CF Step

Mkr—RefLvl

Center 2.441000 GHz Span 5.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

DH5 2480MHz

BE Agilent Spectrum Analyzer SprtSA

SENSE:INT| ALIGN AUTO | 05:06:44 PMJul 27, 2015
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Peak Search

Mkr1 2.479 817 5 GHz NextPeak

Ref Offset 1 dB
lo gBde Ref 10.00 dBm -4.342 dBm

Mkr—RefLvl

Center 2.480000 GHz Span 5.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)
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Product Tablet PC
Test Item Power Output
Test Mode Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)
Channel No. Frequency | Measurement Power Output Limit Result
(MHz) (dBm) (dBm)

0 2402 -2.164 30.00 Pass

39 2441 -1.832 30.00 Pass

78 2480 -3.003 30.00 Pass

2DH5 2402MHz

BE Agilent Spectrum Analyzer - Swept SA
d

RF 500 AC
Marker 1 2.402065000000 GHz )
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

[ SENSE:INT] [ ALIGN AUTO [ 05:07:40
Avg Type: Log-Pwr TRA(
Avg|Hold:>1/1 1

Peak Search

NextPeak
Ref Offset 1 dB Mkr1 2.402 065 GHz i

10 cdBidiv - Ref 10,00 dBm -2.164 dBm
Leg

Mkr—RefLvl

Center 2.402000 GHz
#Res BW 3.0 MHz

MSG

Span 10.00 MHz

#VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

Cerpass Technology (Suzhou) Co., Ltd Issued Date : July 30, 2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 57 of 103
FCC ID . 2AEKR-TE70SA3



o
CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEFB1507030

2DH5 2441MHz

BE Agilent Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO | 05:08:20 PMJul 27, 2015
Marker 1 2.440995000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Peak Search

Mkr1 2.440 995 GHz NextPeak
R o 40 985 Gz

Mkr—RefLvl

Center 2.441000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

MSG

2DH5 2480MHz

SENSE:INT| ALIGN AUTO | 05:10:45 PMJul 27, 2015
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Peak Search

Mkr1 2.479 940 GHz NextPeak
R o 79 340 Ghz

Mkr—RefLvl

Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

MSG
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Product Tablet PC
Test Item Power Output
Test Mode Mode 3: Transmitter-3Mbps (8DPSK_DH5)
Channel No. Frequency | Measurement Power Output Limit Result
(MHz) (dBm) (dBm)
0 2402 -1.713 30.00 Pass
39 2441 -1.875 30.00 Pass
78 2480 -3.240 30.00 Pass

3DHS5 2402MHz

BE Agilent Spectrum Analyzer - Swept SA
d

500 AC

0000000 GHz
PNO: Fast Ly
IFGain:Low

Ref Offset 1 dB
Ref 10.00 dBm

Center 2.402000 GHz

#Res BW 3.0 MHz #VBW 3.0 MHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 05:12:25

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>1/1

#Atten: 20 dB

Mkr1 2.402 110 GHz
-1.713 dBm

Peak Search

#Sweep 500.0 ms (2001 pts)

NextPeak

Mkr—RefLvl
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3DH5 2441MHz

BE Agilent Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO | 05:13:50 PMJul 27, 2015
Marker 1 2.440985000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Peak Search

Mkr1 2.440 985 GHz NextPeak

Ref Offset 1 dB
Ref 10.00 dBm -1.875 dBm

Mkr—RefLvl

Center 2.441000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

MSG

3DH5 2480MHz

BE Agilent Spectrum Analyzer - Swept SA
RF 0 AC SENSE:INT] ALIGN AUTO
Marker 1 2.479840000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (5 1rig: FreeRun Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Peak Search

Mkr1 2.479 840 GHz NextPeak

Ref Offset 1 dB
Ref 10.00 dBm -3.240 dBm

Mkr—RefLvl

Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (2001 pts)

MSG
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11. Band Edges Measurement

11.1Test Limit

Below —20dB of the highest emission level of operating band (in 100kHz Resolution Bandwidth).

11.2Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Setboth RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span including

100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

11.3Test Setup Layout

Spectrum Analyzer

'H"

UGG

1 D30BBLY

— Attenuator

EUT

11.4List of Measuring Equipment Used

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

Agilent

E4407B

MY44211883

2014.09.02

2015.09.03
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11.5Test Result and Data

Test Date: Jul 27, 2015 Temperature: 25°C
IAtmospheric pressure: 1020 hPa Humidity: 55%
Product . [Tablet PC
Test Item Band-edge Compliance of RF Conducted Emissions
Test Mode Mode 1: Transmitter-1Mbps (GFSK_DH5)
Channel 00 (2402MHz)
% Agilent T Marker
. Select Marker
1 2 3 4
Normal
A Delta
. |Marker® :
2.481433000 GHz SR
-12.29 dBm Ref a
z Span Pair
Span Center
Off
More
1of2
Channel 78 (2480MHz)
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= Agilent T | Marker

Select Marker
1 2 3 4
Normal
S

I Yy,
Nt e "‘“"/ Delta
s |Marker :
2.480549000 GHz (Trgiliaa; FF:ZE
-10.77 dBm Ref 4
i ; Span Pair
Span Center
Off
More
1of 2

Copyright 2000-2005 Agilent Technologies
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Product Tablet PC
Test Item Band-edge Compliance of RF Conducted Emissions
Test Mode Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)
Channel 00 (2402MH2z)
2 Agilent T | Marker
o | Select Marker
1 2 3 4
Normal
Delta
'12.491303000 GHz ’ Delta Pair
(Tracking Ref)
v =14.70 dBm Ref a
oz Span Pair
Span Center
Off
More
1of 2
Channel 78 (2480MHz)
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T | Marker

z Select Marker
1 2 3 4
Normal
AT i

HF\‘—'\H'IPI."\&LH' ’ D e I t a
Marker .
2.480712000 GHz Delta Pair
{Tracking Ref)
-12.45 dB Ref a
S o Span Pair
Span Center

94 GHz

Hz
Off
More
1af 2
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Product Tablet PC
Test Item Band-edge Compliance of RF Conducted Emissions
Test Mode Mode 3: Transmitter-3Mbps (8DPSK_DH5)
Channel 00 (2402MH2z)
2 Agilent T | Marker
| Select Marker
1 2 3 4
Normal
Delta
2.481323000 GHz Delta Pair
(Tracking Ref)
-14.29 dBm Ref a
oz Span Pair
Span Center
Off
More
1of 2
Channel 78 (2480MHz)
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T | Marker
§ Select Marker
1 2 3 4
Normal
AWl Delta
Marker / :
2.480712000 GHz Delta Pair
{Tracking Ref)
-12.28 dB Ref a
450 Span Pair
— Span Center
Amplitud
dBm
Off
More
1of2
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Product . [Tablet PC
Test Item . |Band-edge Compliance of RF Conducted Emissions
Test Mode . IMode: Hopping Mode
Marker
Hkr | Select Marker
1 2 3 4
l‘|'| |l,| |'r] 1] fl \11 |'.| ﬁ
l k HA l“ll Normal
pMa“ Delta
. |Marker f _
12.401 450000 GHZummmndsitls - Delta Palr
racking Ref)
-11.90 dBm Ref a
z stop 2.4] Span Pair
Span Center
Off
More
1of 2
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s Agilent T | Marker

Select Marker
1 2 3 4

i #Htte

\'ll" T"?"
r|||| '|.|'1|||||"|||'|

ﬁ&yﬁﬁi Normal
]
|
o r'| Delta
. Marker
2.480550000 GHz Xﬂ ML,.W,...“%M.\,MUM Delta Pair

{Tracking Ref}
-9.65 dBm Ref a

Span Pair
Span Center

Off

More
1af2
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12. Spurious RF Conducted Emissions

12.1Test Equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calibration Date Valid Date
Spectrum Analyzer N9010A Agilent MY54200207 2014/10/9 2015/10/8

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the
national or international standards.

12.2Test Setup

Spectrum Analyzer

£ . attenuator EUT

12.3Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak conducted
power limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, the attenuation required under this paragraph shall be 30 dB instead
of 20 dB. Attenuation below the general limits specified in Section 15.209(a) of FCC part 15 is not

required.
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12.4Test Procedure

According to ANSI C63.10: 2009.

Use the following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious emissions
(e.g., harmonics) from the lowest frequency generated in the EUT up through the 10th harmonic.
Typically, several plots are required to cover this entire span.

RBW = 100 kHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded. The level

displayed must comply with the limit specified in this section.
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12.5Test Result

Product Tablet PC

Test Item Spurious RF Conducted Emissions

Test Mode Mode 1: Transmitter-1Mbps (GFSK_DH5)

Mode 1: Transmit by DH5 (2402MHz)

gene Spectrum Anshzer - et S |
; 5is

‘gilene Spectrum Analyzer - Swept S
L

Avg Type: Log-Pwr

TE
Center Freq 2.402000000 G Avg|Hold:» 100100

Marker 1 2.400000000000 GHz
T e T Trig: Free Run
IFGain:Low Atten: 20 dB

¥ Trig: Free Run
Atten: 20 dB

]
Avg Type: Log-Pwr 0
Avg|Hold:>100100
. Select Marker |
V1K 40 z 1

Normal

Ref Offset 1 dB Mkr1 2.401

Ref 11.00 dBm

Ref Offset 1 dB.
Ref 11.00 dBm

CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

= stanis

Center 2.400000 GHz
#Res BW 100 kHz

Span 6.000 MHz

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

ot S Ao S ]

Avg Type: Log-Par

Start Freq 30.000000 MHz Aol 10

PNO: Fast e Trig: Free Run
1 GainLow *__Amien: 20 B

Ref Offset 1 dB
Ref 11.00 dBm

‘1

e
P il
A LR -
e Y I W
I ™ A e el

Start 30 MHz
#Res BW 100 kHz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)|
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Report No.: SEFB1507030

Mode 1: Transmit by DH5 (2441MHz)

‘gient Spectram Anslyzer - Swept S4
AL

Center 2.441000 GHz
#Res BW 100 kHz

Center Freq 2.441000000 GHz

Hhe e o Trig: FreeRun
IFGaiin:Low Atten: 20 dB

#VBW 300 kHz

Avg Type:
Avg|Hold:> 100100

‘gilent Spectrum Analyzer - Swept S
L

: Log-Pwr

Stop Freg 25.000000000 GZ M 11g: Free un
IF Gain:Low Atten: 20 dB
Ref Offset 1 dB.
Ref 11.00 dBm

Center Freq
2.441000000 GHz|

‘1

o, oo, gt
[l Mg bt s e

Span 3.000 MHz Start 30 MHz
Sweep 1.000 ms (1001 pts) #Res BW 100 kHz

stanis Msa

#VBW 300 kHz

Avg Typs: Log-Pwr
Avg|Hold:> 11

Mkr1 2.441 GHz
45 dBm

Center Freq)
12515000000 GHz|

StopFreq|
25000000000 GHz|

i
tcordy Mflm.'w‘”

Stop 25.00 GHz
Sweep 2.386 5 (1001 pts)

stanis

Mode 1: Transmit by DH5 (2480MHz)

—
Agilent Specirum Anslyzes - Swept S4
AL

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.480000 GHz
#Res BW 100 kHz

Center Freq 2.480000000 GHz

S Trig: Free Run

PNO: Wide
IFGain:Low Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold:» 11

—
‘Agiken Specirum Analyzes - Swept S
05:54:40 P L

Center Freq 2.483500000 GHz

NG: e Ly TriG: Free Run
IF Gain:Low Atten: 20 dB
Ref Offset 1 dB

Ref 11.00 dBm

Center Freq
2.4B0000000 GHz|

Span 3.000 MHz Center 2.483500 GHz
Sweep 1.000 ms (1001 pts) #Res BW 100 kHz

sta =

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold:» 11

Center Freq
2483500000 GHz|

Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

stans

—
Agilent Specirum Anslyzes - Swept S4
AL

Start Freq 30.000000 MHz

Ref Offset 1 dB
Ref 11.00 dBm

W

Start 30 MHz
#Res BW 100 kHz

Trig: Free Run

:Fast Cp)
v ' Amen: 2035

PNO:
IFGain:Low

#VBW 300 kHz

AvglHold:» 11

A
el st
s "'"‘"""'\"“"“&_..l»a"‘,.wm‘...44.M‘*‘-“‘*”‘-'\M*‘

StartFreq|
30.000000 MHz|

ik

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)
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Product . [Tablet PC

Test Item . |Spurious RF Conducted Emissions

Test Mode . [Mode 2: Transmitter-2Mbps (Pi/4 DQPSK_DH5)

Mode 2: Transmit by 2DH5 (2402MHz)

gene Spectrum Anshzer - et S |
; 5is

‘gilene Spectrum Analyzer - Swept S
L

TE
Center Freq 2.402000000 GHz Avg Type: Log-Pur
PNO:

” 4 z Avg Type: Log-Par
B rig: Free Run AvaHoSAn Marker 1 2.400000000000 L @ Type: Log.
B

ite o Trig: Free Run AvglHold:>1/1
\FGainiLow *__ @Atien: 20 dB

Mkr1 2 Mkr1 2.400

Ref Offset 1 dB.
Ref 10.00 dBm

Ref Offset 1 dB.
Ref 10.00 dBm

CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (2001 pts)

= stanis

Center 2.400000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (2001 pts)

—
Agilent Specirum Anslyzes - Swept S4 cr- ]
AL

Start Freq 30.000000 MHz Avg Type: Log-Pur

PNO: Fast e Trig: Free Run AvglHold: 11
IFGainLow *__#Amten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

‘1

StartFreq|
30.000000 MHz|

”WWMMMMW”MMM

o

Start 30 MHz Slhp 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (2001 pts)|
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Mode 2: Transmit by 2DH5 (2441MHz)

‘gient Spectram Anslyzer - Swept S4
AL

: .441000000 Avg Type: Log-Pur
Center Frog 220 00000 e g Trig: FreeRun AvglHold:>1/1
[ GainLow *__SAtten: 20 dB
Ref Offset 1 dB
Ref 10.00 dBm

Center 2.441000 GHz
#Res BW 100 kHz

Span 3.000 MHz

#VBW 300 kHz Sweep 1.067 ms (2001 pts)

Center Freq
2.441000000 GHz|

gilrs Spectrum Anahzer - et S |
AL z

Avg Typs: Log-Pwr

Start Freq 30.000000 MHz AR

Trig: Free Run
BAtten: 20 dB

PNO: F

st Lyl
IF Gain:Low

Ref Offset 1 dB.
Ref 10.00 dBm

1 Center Freq)
+ 12515000000 GHz|

StartFreq)
30.000000 MHz|

, it
.M-ML A st presassin

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (2001 pts)

Msa stanis

Mode 2: Transmit by 2DH5 (2480MHz)

—
Agilent Specirum Anslyzes - Swept S4
AL

000000 Avg Type: Log-Pur
Center Freq 2.480000000 B g Free un R
IFGain:Low *__ #Amen: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

Center 2.480000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (2001 pts)

= sta

Center Freq
2.4B0000000 GHz|

—
gientSpecirum Anshae - Snest S o e
AL

Marker 1 2.486524000000 GHz Avg Type: Log-Pur Peak Search
PNO: Wiide Cp) 1719: Free Run Avg|Hold:>1/1

IFGain:Low *__ #Amen: 20 dB

Ref Offset 1 dB

Ref 10.00 dBm

Center 2.483500 GHz
#Res BW 100 kHz

s €3 No Pesk Found

Span 8.000 MHz

#VBW 300 kHz Sweep 1.067 ms (2001 pts)

Avg Type: Log-Pwr
Trig: Free Run AvglHold:» 11

sAtten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

‘1

o™

’ﬂm,,ﬁwnwwwwmwmwww iy

"Stop 25.00 GHz
Sweep 2.386 5 (2001 pts),

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

StartFreq|
30.000000 MHz|
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Product Tablet PC

Test Item Spurious RF Conducted Emissions

Test Mode Mode 3: Transmitter-3Mbps (8DPSK_DH5)

Mode 3: Transmit by 3DH5 (2402MHz)

gene Spectrum Anshzer - et S |
; 5is

Avg Type: Log-Pwr

TE
Center Freq 2.402000000 G My

¥ Trig: Free Run
8

Ref Offset 1 dB.
Ref 10.00 dBm

CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (2001 pts)

= stanis

‘gilene Spectrum Analyzer - Swept S
L

Avg Type: Log-Pwr

Marker 1 2.400000000000 Mk B 1 e My

IFGain:Low tten: 20 dB

Ref Offset 1 dB.
Ref 10.00 dBm

Center 2.400000 GHz
#Res BW 100 kHz

Span 6.000 MHz

#VBW 300 kHz Sweep 1.067 ms (2001 pts)

—
Agilent Specirum Anslyzes - Swept S4 cr- ]
AL

Avg Type: Log-Pwr
PNO: Fast e Trig: Free Run AvglHold:» 11
IFGainLow *__#Amten: 20 dB

Start Freq 30.000000 MHz

Ref Offset 1 dB
Ref 10.00 dBm

1

4

StartFreq|
30.000000 MHz|

| 2
b A
pu NPT N mmhw’*w it

Start 30 MHz
#Res BW 100 kHz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (2001 pts)|
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Mode 3: Transmit by 3DH5 (2441MHz)

‘gient Spectram Anslyzer - Swept S4
AL

: .441000000 Avg Type: Log-Pur
Center Frog 220 00000 e g Trig: FreeRun AvglHold:>1/1
[ GainLow *__SAtten: 20 dB
Ref Offset 1 dB
Ref 10.00 dBm

Center 2.441000 GHz
#Res BW 100 kHz

Span 3.000 MHz

#VBW 300 kHz Sweep 1.067 ms (2001 pts)

Center Freq
2.441000000 GHz|

gilrs Spectrum Anahzer - et S |
AL 30 P31

Avg Typs: Log-Pwr

Start Freq 30.000000 MHz GO A

Trig: Free Run
BAtten: 20 dB

PNO: Fost Lp)
IF Gain:Low
Mkr1 2.441 GHz

Ref Offset 1 dB. -4.364 dBm

Ref 10.00 dBm

Center Freq)
12515000000 GHz|

StartFreq)
30.000000 MHz|

Ayt
u.dr“‘j"" WWMMMMMMW«M”‘“M‘WW

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (2001 pts)

Msa stanis

Mode 3: Transmit by 3DH5 (2480MHz)

—
Agilent Specirum Anslyzes - Swept S4
AL

000000 Avg Type: Log-Pur
Center Freq 2.480000000 B g Free un R
IFGain:Low *__ #Amen: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

Center 2.480000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (2001 pts)

= sta

Center Freq
2.4B0000000 GHz|

—
gientSpecirum Anshae - Snest S o e
AL

500000 Avg Type: Log-Pwr
Center Freq 2.483500000 B g Free un R
IFGain:Low *__ #Amen: 20 dB
Ref Offset 1 dB
Ref 10.00 dBm

Center Freq
2483500000 GHz|

Center 2.483500 GHz
#Res BW 100 kHz #VBW 300 kHz

= stans

Span 8.000 MHz
Sweep 1.067 ms (2001 pts)

Avg Type: Log-Pwr
Trig: Free Run AvglHold:» 11

sAtten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

’1

IR o L

AL A g, AN

Start 30 MHz
#Res BW 100 kHz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (2001 pts)|

StartFreq|
30.000000 MHz|
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13. Radiated Emission Band Edge

13.1Test Equipment

Instrument/Ancillary | Manufacturer Model No. Serial No. Cal[l)baztaélon Valid Date.
EMI Test Receiver R&S ESCI 100563 2015.02.10 | 2016.02.09
H64 Preamplifier HP 8447F 3113A05582 | 2015.03.24 | 2016.03.23
Preamplifier Agilent 8449B 3008A02342 | 2015.03.24 | 2016.03.23
Ultra Broadband
R&S HL562 100362 2015.05.24 | 2016.05.23
Antenna
Broad-Band Horn
Schwarzbeck| BBHA9120D 9120D-619 | 2015.05.24 | 2016.05.23
Antenna
Broad-Band Horn
Schwarzbeck BBHA9170 9170-348 2015.05.24 | 2016.05.23
Antenna
Spectrum Analyzer R&S FSP40 100324 2015.03.23 | 2016.03.24
Spectrum Analyzer N9010A Agilent MY54200207 | 2014.10.09 | 2015.10.08
Temperature/ Humidity )
Zhicheng ZC1-11 CEP-TH-002 | 2015.03.31 | 2016.03.30
Meter
13.2 Test Setup
1~4m (Antenna Tower)
Antenna
EUT J[
: . K= D: -
0.8m ¢ 3m »
(Turntable)

13.3Limit

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15,

Test Receiver [

must also comply with the radiated emission limits specified in Section 15.209(a) of FCC part 15.
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13.4Test Procedure

According to ANSI C63.10: 2013.

This test is required for any spurious emission or modulation product that falls in a Restricted Band,
as defined in Section 15.205 of FCC part 15. It must be performed with the highest gain of each type
of antenna proposed for use with the EUT. Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being measured

RBW =1 MHz forf = 1 GHz, 100 kHz for f < 1GHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Follow the guidelines in ANSI C63.10 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate),
adjusting the measurement antenna height and polarization, etc. A pre-amp and a high pass filter
are required for this test, in order to provide the measuring system with sufficient sensitivity. Allow
the trace to stabilize. The peak reading of the emission, after being corrected by the antenna factor,
cable loss, pre-amp gain, etc., is the peak field strength, which must comply with the limit specified in
Section 15.35(b) of FCC part 15.

Now set the VBW to 10 Hz, while maintaining all of the other instrument settings. This peak level,
once corrected, must comply with the limit specified in Section 15.209 of FCC Part 15. If the dwell
time per channel of the hopping signal is less than 100 ms, then the reading obtained with the 10 Hz
VBW may be further adjusted by a “duty cycle correction factor”, derived from 20log (dwell time/100
ms), in an effort to demonstrate compliance with the 15.209 limit of FCC part 15.

If the emission on which a radiated measurement must be made is located at the edge of the
authorized band of operation, then the alternative “marker-delta” method may be employed.
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13.5Test Result

All of the test result shown indicates the worst case, and spectrum analyzer parameters setting as

shown below:
Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2402MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 60.652 28.848 -13.348 74.000 31.804 PK
2 * 2402.026 93.727 61.88 N/A N/A 31.847 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2402MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.621 15.817 -6.379 54.000 31.804 AV
2 * 2401.932 80.588 48.741 N/A N/A 31.847 AV
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2402MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 61.459 29.655 -12.541 74.000 31.804 PK
2 * 2402.026 87.264 55.417 N/A N/A 31.847 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2402MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.628 15.824 -6.372 54.000 31.804 AV
2 * 2401.932 78.287 46.440 N/A N/A 31.847 AV
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2480MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.892 91.188 59.061 N/A N/A 32.127 PK
2 2483.500 61.069 28.929 -12.931 74.000 32.140 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2480MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.892 78.415 46.288 N/A N/A 32.127 AV
2 2483.500 47.672 15.532 -6.328 54.000 32.140 AV
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2480MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.914 89.843 57.716 N/A N/A 32.127 PK
2 2483.500 60.675 28.535 -13.325 74.000 32.140 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Model: Transmit at channel 2480MHz by DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.848 80.729 48.602 N/A N/A 32.127 AV
2 2483.500 47.686 15.546 -6.314 54.000 32.140 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2402MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 60.948 29.144 -13.052 74.000 31.804 PK
2 * 2401.932 93.366 61.519 N/A N/A 31.847 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2402MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.633 15.829 -6.367 54.000 31.804 AV
2 * 2401.932 76.143 44.296 N/A N/A 31.847 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2402MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 60.355 28.551 -13.645 74.000 31.804 PK
2 * 2401.744 87.607 55.761 N/A N/A 31.846 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2402MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.627 15.823 -6.373 54.000 31.804 AV
2 * 2402.088 77.517 45.670 N/A N/A 31.847 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2480MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.958 92.567 60.44 N/A N/A 32.127 PK
2 2483.500 60.879 28.739 -13.121 74.000 32.140 PK
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2480MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.090 76.577 44.449 N/A N/A 32.128 AV
2 2483.500 47.694 15.554 -6.306 54.000 32.140 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2480MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.046 88.092 55.964 N/A N/A 32.128 PK
2 2483.500 61.997 29.857 -12.003 74.000 32.140 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode2: Transmit at channel 2480MHz by 2DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.156 76.865 44737 N/A N/A 32.128 AV
2 2483.500 47.703 15.563 -6.297 54.000 32.140 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2402MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 60.726 28.922 -13.274 74.000 31.804 PK
2 * 2401.791 93.857 62.01 N/A N/A 31.846 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2402MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.658 15.854 -6.342 54.000 31.804 AV
2 * 2401.977 80.302 48.455 N/A N/A 31.847 AV
@
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2402MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 61.570 29.766 -12.430 74.000 31.804 PK
2 * 2401.977 90.314 58.467 N/A N/A 31.847 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2402MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 47.678 15.874 -6.322 54.000 31.804 AV
2 * 2402.070 77.688 45.841 N/A N/A 31.847 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2480MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.892 86.964 54.837 N/A N/A 32.127 PK
2 2483.500 61.868 29.728 -12.132 74.000 32.140 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2480MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.024 75.749 43.621 N/A N/A 32.128 AV
2 2483.500 47.679 15.539 -6.321 54.000 32.140 AV
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2480MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.914 92.33 60.203 N/A N/A 32.127 PK
2 2483.500 61.779 29.639 -12.221 74.000 32.140 PK
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Site: AC102

Time: 2015/07/21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT:Tablet PC Power: DC
Note: Mode3: Transmit at channel 2480MHz by 3DH5
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.024 78.695 46.567 N/A N/A 32.128 AV
2 2483.500 47.644 15.504 -6.356 54.000 32.140 AV
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